CERTIFICATE

® %
kiwa¥
EC Certificate

Production Quality Assurance System according to
Medical Devices Directive 93/42/EEC Annex-V

Certificate Number: 1984-MDD-14-266
We hereby declare that an examination has been carried out following the
requirements of the national legislation to which the undersigned is subject,
transposing Annex-V of the Directive 93/42/EEC on medical devices. We certify
that the production quality system conforms with the relevant provisions of the
aforementioned legislation.
Organization:

Products: Sterile Surgical Gowns and drapes sets, Sterile dialysis set, Sterile
catheter set, Sterile Drapes and Sterile procedure sets

The certificate is valid till expiration date, subject to successful completion of
periodical surveillance audits. Please contact Kiwa for details.

Report Number: M.4092.07

Date of first issue: 22 January 2014

Date of last issue: 01 June 2020

Revision Number: 06

Expiry Date: 27 May 2024

Kiwa Belgelendirme Hizmetleri A.S. has audited the quality system restricted to the
aspects of manufacture concerned with securing and maintaining sterile conditions
in accardance with MDD Annex V and found that the guality system meets the
applicable requirements in MDD Annex V for Class Is devices covered by this

certificate.
Muhtesem Gokhan Yiicel
01 June 2020, (EED Head of Notified Body

Kiwa Belgelendirme Hizmetlerl A.S.

ITOSE 9. Cad. No:15 Tepedren, Tuzla, Istanbul, Turkey
Tel: +30 216 593 25 75, Fax: <80 216 563 25 74

Web: waww kiwa.com.Ir , e-mail: posta@hiwa.com



CERTIFICATE

kiwal
AT Sertifikasi

Uretim Kalite Giivence Sistemi

Tibbi Cihaz Yonetmeligi 93/42/AT Ek-V

Sertifika Numarasi: 1984-MDD-14-266
Asagida bahsi gegen kurulusun liretim kalite glivence sistemine ait incelemesinin,
tibbi cihazlara dair 93/42/AT yénetmeligi Ek-V gereksinimlerine gére yapildigini
beyan ederiz. Uretim kalite glivence sisteminin yukarida bahsi gecen yonetmeligin
ilgili kosullarina uygunlugunu tasdik ederiz.

Kurulus:

Uriinler: Steril Cerrahi Ortii ve Onliikler, Steril diyaliz set, Steril kateter set, Steril
Cerrahi Ortii ve Steril islem setleri

Sertifika son kullanma tarihine kadar gecerli olup periyodik gozetim denetimlerinin
basan ile tamamlanmasina tabidir. Detaylar igin litfen Kiwa Belgelendirme
Hizmetleri'ne basvurunuz.

Rapor No: M.4092.07

ilk Yayim Tarihi: 22 Ocak 2014
Son Yayim Tarihi: 01 Haziran 2020
Revizyon Numarasi: 06

Son Gegerlilik Tarihi: 27 Mayis 2024

Bu sertifika kapsaminda olan Sinif Is Grlinler igin Kiwa Belgelendirme Hizmetleri
AS., Tibbi Cihaz Yénetmeligi Ek V'e uygun olarak steril sartlarin giivence altina
alinmas! ve muhafaza edilmesi ile ilgili Gretim yonleriyle sinirli olan kalite sistemini
denetlemis ve kalite sisteminin Tibbi Cihaz Yonetmeligi Ek V'deki uygulanabilir

sartlar| kargiladigini tespit etmistir.

Muhtesem Gékhan Yiicel
— Onaylanmig Kurulug Bagkan

Kiwa Belgelendirme Hizmetleri A5,

ITOSE @ Cad Mo 15 Tepadren, Tuzis, istanbul, Torkiye
Tel: «80 216 583 2575, Faks: +80 216 583 25.74
Web* waiay kiwa com tr | e-posta’ posta@kiwa.com
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SU BiYOMEDIKAL SISTEMLER VE SAGLIK HIZMETLERI
SANAYi VE TICARET LIMITED SIRKETI

STERIL VE NON-STERIL TEK KULLANIMLIK UYGULAMA SETLERI
(KATETER BAKIM SETI, HEMODIYALIZ GIRIS CIKIS SETI,
CERRAHI ORTU VE ONLUKLER, CERRAHI ORTU VE ISLEM
SETLERI) URETIMI, DAGITIMI

kapsaminda

EN ISO 13485:2016

Tibbi Cihazlar - Kalite yanetim sistemleri — Duzenleyici amaglar icin gereklilikler

“Standardm agadade verien madde fart harig mtulmestur
B e . Sl 2. 12 et i e

CERTIFICATE

Sertifika No : M 9902

ilk Belgelendirme Tarihi : 21 Temmuz 2014
Sertifika Tanhi : 17 Ocak 2020
Son Gegerlilik Tarihi . 16 Oeak 2023

u@ou,)

Genel Mudiir

Kiwa Belgelendirme Hizmetlen A%
ITOSB 9, Cadde No, |5 Tepeoren Tuzla - stanbul - Tarkiye
Tel+ 90216593 25 75 Faks: + 90 216 59325 ™4
Ledls VRS Sertifikalar perivodik arn denctimlerin bagarili ile tymamianmas kavdivla gegerlidir
Sl
TURKAK BDS NO Cetayh bilgi igin yukandaki numaralara basvurlabilic
¥S5-8C08-8A89

Sertifika Son Guncelleme Tanh - 17 Ocak 2020 - R 05



CERTIFICATE

ND
¥5-8CD8-8A53

kiwal

SU BIYOMEDIKAL SISTEMLER VE SAGLIK HIZMETLERI
SANAYi VE TICARET LIMITED SIRKETI

with a scope of

MANUFACTURING AND DISTRIBUTION OF STERILE AND
NON-STERILE SINGLE USE PROCEDURE SETS (CATHETER SETS,
HEMODIALYSIS CONNECTION & DISCONNECTION SETS,
SURGICAL DRAPES AND GOWNS, SURGICAL DRAPE AND
OPERATION SETS)

Medical devices - Quality management systems - Requirements for
regulatory purposes

“Following elemenis of the ftandard are excluded
“TIar 754" T ER2"

EN ISO 13485:2016

Certificate No : M 5902

Imiual Certfication Date ;21 July 2014
Certafication Date : 17 January 2020
Expiration Date * 16 January 2023

w@w.j

General Manager

Kiwa Centification Services bne
ITOsB Y. Cadde No. | 5 Tepooren Turla - lstanbul - Tuskey
Tel: + 90 216 593 2575 Faks - + 90 216 593 25 74
Web: o Bowa com E-mail: imfod kiwa com i
Certificate i valid U expirution dute, subject (o succesifid completion of perimdical survetllance audits
Pletse eomect above numbers for detailed information

Last Modified: 17 January 2020 - R0OS



Bolim No | TD-07/5.2-Tr
UYG U N LU K BEYAN I Rev. Tarihi | 07.05.2020
Rev. No 03
Sayfa No 1/1
Uretici Adi
Adres
Tel :
wet S
URUN URUN REFERANS | ORUN ADI GMDN KODU | SINIF
GRUBU NO
NG-001-1 Standart Cerrahi Onluk, S 35091 Sinif 1
NG-001-2 Standart Cerrahi Onlik, M 35091 Sinif 1
NG-001-3 Standart Cerrahi Onliik, L 35091 Sinif 1
NG-001-4 Standart Cerrahi Onliik, XL 35091 Sinif 1
NG-001-5 Standart Cerrahi Onliik, XXL 35091 Sinif 1
NG-001-6 Standart Cerrahi Onliik, XXXL 35091 Simif 1
NG-002-1 Takviyeli Cerrahi Onlilk, 5 35091 Sinif 1
NG-002-2 Takviyeli Cerrahi Onlidk, M 35091 Sinif 1
NG-002-3 Takviyeli Cerrahi Onliik, L 35091 Simif 1
NG-002-4 Takviyeli Cerrahi Onlik, XL 35091 Sinif 1
NG-002-5 Takviyeli Cerrahi Onluk, XXL 35091 Sinif 1
NG-002-6 Takviyeli Cerrahi Onliik, XXXL 35091 Sinif 1
EASY NG-003-1 Tam Takviyeli Cerrahi Onlik, S 35091 Sinif 1
Cerrahi NG-003-2 Tam Takviyeli Cerrahi Onliik, M 35091 Sinif 1
Onlukler | NG-003-3 Tam Takviyeli Cerrahi Onlik, L 35091 Sinif 1
NG-003-4 Tam Takviyeli Cerrahi Onliik, XL 35091 Simif 1
NG-003-5 Tam Takviyeli Cerrahi Onliik, XXL 35091 Simif 1
NG-003-6 Tam Takviyeli Cerrahi Onliik, XXXL 35091 Sinif 1
NG-004 Ekstra Takviyeli Cerrahi Onliik 35091 Simif 1
NG-005-1 Hasta Onluglu, Mangetsiz, 30 gr/m?® 35091 Sinif 1
NG-005-2 Hasta Onlugl, Mansetsiz, 35 gr/m? 35091 Sinif 1
NG-005-3 Hasta Onliigl, Mansetsiz, 40 gr/m? 35091 Sinif 1
NG-006-1 Hasta Onlii&{l, Mansetli, 30 gr/m? 35091 Sinif 1
NG-006-2 Hasta Onliga, Mansetli, 35 gr/m? 35091 Sinif 1
NG-006-3 Hasta Onligi, Mansetli, 40 gr/m? 35091 Sinif 1
NG-007 Muayene Onliigii 35091 Sinif 1

Siniflandirma : Sinif | (steril olmayan)

Uygunluk Degerlendirme : Ek VIl

Yukarida belirtilen triinler Tibbi Cihaz Direktifi 93/42/EEC ile 2007/47/EC Avrupa Parlamento ve
Konsey Direktifi Hikiimlerine uygun oldugunu beyan ederiz.

sehir, Tarih :istanbul,07.05.2020 imza, Kase
isim : Yusuf Yigit Akkus
Gorev : Genel Midiir sU Ei'rD'ﬂ:‘D'ﬁLL STEMLER VE

SAGLIK HIZMER

Orhangail

TICARET LTD.5TL



Bélim No TD-06/5.2-Tr

UYGUNLUK BEYANI =& T

Sayfa No 1/1

Uretici Adi . Sti.
Adres
Tel
Web
URUN URUN REFERANS
GRUBU NG URON ADI GMDN KODU | SINIF
$G-001-1 Standart Cerrahi Onliik, S 35091 sinif 1s
SG-001-2 Standart Cerrahi Onliik, M 35091 Sinif 1s
$G-001-3 Standart Cerrahi Onlik, L 35091 Sinif 1s
$G-001-4 Standart Cerrahi Onliik, XL 35091 Sinif 1s
SG-001-5 Standart Cerrahi Onliik, XXL 35091 Sinif 1s
$G-001-5 Standart Cerrahi Onliik, XXXL 35091 Sinif 1s
SG-002-1 Takviyeli Cerrahi Onluk, S 35091 Sinif 1s
5G-002-2 Takviyeli Cerrahi Onliik, M 35091 Sinif 1s
EASY $G-002-3 Takviyeli Cerrahi Onluk, L 35091 Sinif 1s
Cerrahi $G-002-4 Takviyeli Cerrahi Onliik, XL 35091 Sinif 1s
Onlukler SG-002-5 Takviyeli Cerrahi Onlik, XXL 35091 Sinif 1s
$G-002-6 Takviyeli Cerrahi Onliik, XXXL 35091 Simif 1s
SG-003-1 Tam Takviyeli Cerrahi Onliik, S 35091 Sinif 1s
SG-003-2 Tam Takviyeli Cerrahi Onliik, M 35091 Sinif 1s
$G-003-3 Tam Takviveli Cerrahi Onliik, L 35091 Sinif 1s
5G-003-4 Tam Takviyeli Cerrahi Onliik, XL 35091 Sinif 1s
SG-003-5 Tam Takviyeli Cerrahi Onliik, XXL 35091 Sinif 1s
SG-003-6 Tam Takviyeli Cerrahi Onlik, XXXL 35091 Sinif 1s
5G-004 Ekstra Takviyeli Cerrahi Onlilk 35091 Sinif 1s

Uygunluk Degerlendirme Yolu: Ek V
ilgili Standart Bilgileri: EN (SO 13485, EN ISO 9001, EN ISO 11135, EN 150 14971

Yukarida belirtilen Griinlerin 93/42/EEC Medikal Cihazlar Kararnamesinin 2007/47/EC giincellemeleri de dahil
gerekliliklerini karsiladigim ve driinlerle ilgili tim sorumlulugun tarafimizda oldugunu beyan ederiz.

Onaylanmis Kurum : KIWA Belgelendirme Hizmetleri A.S.
Adres : Istanbul Tuzla Organize Sanayi Bolgesi (ITOSB) Eski Ankara Asfalti
Orhanli, 34957 Tepedren - istanbul TURKIYE
Onaylanmis Kurum Kimlik Numarasi : 1984
CE Belgesi Sertifika Numarasi : 1984-MDD-14-266
Sehir, Tarih : istanbul, 28.04.2020

isim : Yusuf Yigit Akkus

Gorev : Genel Mudiir
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EKOTEKS

LASOMETUVER WE GOTETIM HIZWETLER 45

C

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.
Esenyurt Firuzkoy Bulvan No:29 34325 Avalar

rr'_
[stanbul/ TURKIYE (¥)

TEST REPORT

20020444-
DENEY RAPORU

ing

Custonrer itane:
Aikilress:
Buyer nante:

Conract Person:
Order No:

Articte No:

EASY SURGICAL GOWN

Neme and Identity of restitem:  One sample of blue non-woven gown (Claimed 1o be; Color Code: Blue)

The date of receipt of fest itein: 22062020

Re-siehmitred/ve-canfiemuarion -

dute:
Dute of rest:

Remarks:

Sampling:
End-Use:

Cuare Label:

22.06.2020-01,07.2020

The results given in this report belong (o the received sample by vendor,

-

Number of pages of the report; 7

Dare Custoirer Representative
01.07.2020 i A LT A

e P <
W 4101 be reproduced other
i S withou! signature auds

_ GapALP Sevim A 7
S 2 04.0

if Guttexcept with the permission of the ]aboraLol}r,/ a
ot valid,

Page | /7

TURKAR

Heail of Testing Laborato ryp s |
|

=



EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

20020444-
ing

07-20

REQUIRED TESTS RESULT COMMENTS

MICROBIOLOGICAL TEST (1)

o=

Microbial Cleanliness (Bioburden)

Dry-Bacterial Penetration

i

Wet-Bacterial Penetration

PHYSICAL PROPERTIES TESTS

Tensile Stregth / Dry

Tensile Stregth | Wel

Bursting Strength /Dry

Bursting Strength / Wel

lﬂ:*u o

Water Permeability

P Pass
F: Fail
R: Refer to retailer technologist.

Test results were evaluated according to EN 13795-1:2019 Standard Performance Properties Critical Sample
Group limit values (Table 1)

REMARE: Ongnal samples are kept Tor 3 months and all tcchmcal records are kepl for 5 years unless otherwise speeilied If requested,
measurcment uncertainty will be reparied. But unless othorwise specilied, measurcment uncertainty is nol considered while slating compliance
wilh specification or limil values The reported uncertainty is bascd on a standard unceriainly multiplicd by a coverage factor k=2, providing o
level of conlidence o approximately 95 %. Tests marked (*) in this report are not included in the acereditation schedule.

Gen.f136-2/03

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid
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Gen.f136-2/03

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

20020444
ing

07-20

TEST RESULTS

TEST METHOD : EN 13795-1:2019
SURGICAL CLOTHING AND DRAPES ~-REQUIREMENTS AND TEST METHODS
ANNEX 1: SURGICAL CLOTHING AND DRAPES ()3

MICROBIAL CLEANLINESS (Bioburden)

Test Method: Ref. EN ISC 11737-1:2018 (%)

The sample s put in extraciton liquid after shaking well after shaking well (250 rpm,5 min),
inoculated on the suitable agar. The plates are incubated for 3 days at 30 + 1 ° C fer 72 hours,
and 7 days at (20 to 25) °C for TSA and SDA plates respectively.

Total microoragnisms counts are calculated.

RESULTS REQUIREME
2
Microbial cleanliness (cfuf100 cm?) 102 cful100 cm? =odelifithem

#¢fu= Colony forming unit.

Page3 /7




Gen f136-2/03

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

20020444-
ing

07-20

TEST RESULTS

Test Method: 1SO 22612: 2005 (Clothing for protection against infectious agents - Test method for
resistance to dry microbial penetration) (*)

Samples and containers are sterilized. Agar plates are placed in each container. Samples are placed
aseptically in the apparatus. The covers are closed, After making a pot in the sample with the piston, the
pistons are removed and 0.5 g £ 0.1 g are added to five samples from the powder contaminated with bacteria
and the six to the non-contaminated powder. Then all openings are closed with a plastic bag, The device is
operated to give 20,800 vibrations per minute. The test time is 30 minutes. After the test is over, all agar
plates are incubated at 35 ° C for 24 hours.

Sample amount: B pieces 20x20 cm?
Mikroorganism: Bacillus subtilis ATCC 8372
Bacterial concentration (cfu/ml): 1x10°
Incubation conditions: 35°C / 24 hours
RESULTS
Number of Populationg Bacteria (cfu)
1 1
2 2
3 7
4 8
5 12
6 (Control) 0
Total 30
Logarithm ) 1.47
EVALUATION
Result Class (")
1<logkobs2 2

*EN 14126: 2003 Proleclive Clothing - Performance Properties and Test Methods of Protective Clothing Agafnst
Infectious Agents are evalualed according fo Table-d.

Sinif Penetrasyon (log kob) |
3 <1
7 1<logkob=2
1 2<logkob=3

= EN 13795-1:2019 Surgical gowns and drapses - Requiremerits and test methods are evaluated according lo
Tabig-1.

RESULT

Resuit (cfu/g) Expected Value
30

=300 cfufg

Paged /7



Gen.f136-2/03

EKOTEKS LABORATUVAR ve GOZETIM
HiZMETLERI A.S.

20020444
ing

07-20

TEST RESULTS

TEST METHOD : EN 13795-1:2019
SURGICAL CLOTHING AND DRAPES -REQUIREMENTS AND TEST METHODS
ANNEX I: SURGICAL CLOTHING AND DRAPES (7);

TENSILE STRENGTH; EN 29073-3:1996 (*)

Instron 5969 (Load: 50 kN), Strip Method,

Speed: 100 mm/min+10, Gauge length 200 mm.

Pre-load was not applisd. Without wetting samples.

The average results are given for weft and warp direction of five somples
Performed in the conditioned room (2042°C-65%4),

Dry ;

RESULT RE
Well SLIN = 20N (Dry)
Warp 833N 2 20N (Dry)

TENSILE STRENGTH; EN 29073-3:1996 (*)

Instron 3969 (Load: 50 kN), Strip Method.

Speed: 100 mm/minel0, Gouge length 200 mm,

Pre-load was not applied. With wetting samples,

The average results are given for weft and warp direction of five samples
Performed in the conditioned room (204:2°C-6596:4),

Wet ;

RESULT REQUIREMENT
Weft 534N 2 20N (Wet)
Warp 88.0N 2 20N (Wet)

BURSTING STRENGTH; [SO 13938-1:1999
SDL ATLAS M229 tester. Test area: 30.5 mm diameter
The average results are given of five samples.

Performed in the conditioned room (2042°C-63%24),

RESULT REQUIREMENT
Dry; 155.7 kPa 240 kPa (Dry)
Heighr at Burst* 11.6 mm

l‘ﬂgeﬁf'}




Gen f136-2/03

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

20020444
ing

07-20

TEST RESULTS

TEST METHOD : EN 13795-1:2019
SURGICAL CLOTHING AND DRAPES -REQUIREMENTS AND TEST METHODS
ANNEX I: SURGICAL CLOTHING AND DRAPES (*);

BURSTING STRENGTH;; IS0 13938-1:1999
SDL ATLAS M229 tester. Test area: 30.5 mm diameter
Rate of increase in volume; 45.2 em*fmin.

The average results are given of five samples.

Performed in the conditioned room (20£29C-65%+4),

RESULT REQUIREMENT
Wet ; 154.5 kPa =40 kPa (Wet)
Height at Burst* 11.7 mm

WATER PERMEABILITY; SO §11:2018
Hydrostatic Head Tester, Texiest marka Fx 3000 mode]
Temperature of water 20°C. Pressure increase ratio 10 mbar/min,
Performed in the conditioned room {20+£2°C-65%+4)

RESULT REQUIREMENT
Sample 1 224.4 cmSS 2 20cmSS
Sample 2 231,5emSS
Sample 3 226, 4cmSS
Sample 4 196,8 cmSS
Sample § 2244 cmSS
Average 220,7 emSS

Page6/7



Gen.f136-2/03

EKOTEKS LABORATUVAR ve GOZETIM
HIiZMETLERI A.S.

0020444-
ing

07-20

TEST RESULTS

Test Method: BS EN 22610: 2006 (Surgical drapes, garments and fresh air clothes used as medical devices for patients,
hospital staff and equipment - Test method for determination of resistance to wet bacterial permeability) (%)

Atest sample is placed on the agar plate on a rotating disc. Bacteria carrier material and coating film are placad on the
test sample and all parts are fixed on the disk. A finger is placed on the test sample to apply a certain fores (3N +0.02),

The finger moves on the test sample over the entire surface of the agar within 15 minutes. 5 studies are carried out for 15
minutes. 6. The study is repeated by inverting the sample.

Sample amount: 3 pieces 23x25¢m2
Carrier Material; 30 pm thin, 25x25em2 Polyurethane Film
Coating Material: 25x25ecm2 HDPE Film
Microorganism: Staphylococeus aureus ATCC 29213
Bacterial Concentration (kob / ml); 1-4x104 kob / ml
Incubation Conditipns; (36 + 1) ° C 48 hours
RESULTS
Breakthrough time, t Number of Populating Bacteria Penetration Rate
min (cfu)
15 X 0 Reums 0
30 X3 g Reuwa 0
80 Xa 35 R,:“ﬂ; 0.06
75 Xs 49 Reums 0.15
Z 457
T 541
s & J— X5: Number of colonies growing in 5 parallel pelri in the same sample
Z: numberof colonies growing in the sixth petri dish
T X+ X+ Yot Mo+ K+ 2
Rewmr = X147
Rewnz = (X2 + XTNT
Roums = (X34 X2+ XTUT
Reues = (X4 + X3 + X2 + X1UT
Reuns= (X5 + X4 + X3 + X2 + X1)T
EVALUATION
Result | Class (")
45 <t=60 ] 4
(%) BS EN 14126:2003 Protective Clathing —Performance requiremenis and tesis methods for protective
clothing agains! infective agenis
Class Breakthrough time, ¢
min
6 t>75
5 BO<t<£75
4 45 < ts B0
3 30=<t=45
2 15<1=30
i =15 min

Page 7 /7




Gen.f136-2/03

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.
Esenyurt Firuzkiy Bulvan No;29 34323 Aveilar
Istanbul/ TURKIYE

4-3% TEST REPORT
il DENEY RAPORL!
1033 owd 5"'7"}%

EKOTEKS

Customer name:
Address:

Buyer name: -

Contact Person: BURCU Y[LMAZ
Order No: -
Article No: SURGICAL GOWN

Namne and identity of test ftem:  One sample of coated blue non-woven gown . (Claimed to be; Color Code:

Blue , Surgical Gown)
The date of receipt of rest item:  09.06.2020

Re-submitted/re-confirmuation

dute:

Dare af rest: 09.06.2020-17.06.2020

Remarks: -

Sampling: The results given in this report belong to the received sample by vendor,
Emrd-Use: -

Care Label:

Nuinber of pages af the report: 8

.;Q\""q?e‘n‘!ﬁe} Daze Customer Representative

20018421-
ing

06-20

Head of Testing Laboratory

§F @ . 17.06.2020 W

—
I not be reproduced other thn i except with the permission ofthe laborarory.

oris withour signature and seall arg/viot valid

Page 1/7
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Gen.f136-2/03

EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.$.
20018421-
ing
05-20
REQUIRED TESTS RESULT COMMENTS
PHYSICAL PROPERTIES TESTS
Abrasion - Class 6
Water Permeability - Class 6
Tear Strength - Class 2
Tensile Strength - Class |
Repellency to Liquids - Class 2
Resistance To Penetration By Liquids - Class 3
Scam Strength - Class 3
Puncture Resistance - Class 2
MICROBIOLOGICAL TESTS
Wet-Bacterial Penetration - | Class 4
P: Pass
F: Fail
R: Refer to retailer technologist
Tests were evaluated and classified according to BS EN 14325:2018 limit values,

REMARK: Original sumples are kept Tor 3 months and all technical records are Kept for 5 vears unless otherwise specified T requested,
measurement uncertainty will be reported. But unless otherwise specified, measurement uncerininty is not considered while stating conpliance
with specification or limit values The reported uncertainty is based on a standard uneertainty multiplicd by a coverage factor k=2, providing n
level of confidence of approximutely 95 %. Tests marked (*) in this report are not included in the sccreditation schedule

This report shall not be reproduced other than in full except with the permission of the laboratory,
Testing reports without signature and seal are not valid.

Page 2/ 8



Gen.f136-2/03

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A.S.

20018421-
ing

06-20

TEST RESULTS

Test Method : BS EN 14325:2018 ( PROTECTIVE CLOTHING AGAINST CHEMICALS:TEST METHODS
AND PERFORMANCE CLASSIFICATION OF CHEMICAL PROTECTIVE CLOTHING
MATERIALS SEAMS,JOINS AND ASSEMBLAGES (")

ABRASION RESISTANCE AND LEAK TIGHTNESS

Clause 4.4.Abrasion Resistance (EN ISO 12947-2) ANNEX-B
Martindale Test Machine (47,522 rpm) with Lissajous Figure.

9 kPa pressure,

Performed in the conditioned room (20£2°C-65%4).

ESULT CLASS
6
No abrasion @ 2000 revs Classified according to the
Table-1

Determination of the highest number of abrasion rubs which does not cause damage to the material
and which shall be used for the performance classification.

The abrasion resistance of sample shall be Classified according to the levels of performance given in Table-1
Table-1 Classification of Abrasion Resistance

Class Number of rubs

=2000

>1000

>400

=100

>40

el AL E R =]

=10

Clause 4.4.2.3 Hydrostatic head end —point determination (EN 20811)

If the average hydrostatic head exceeds 200mm,then the hydrostatic head method is applicable and the leak tightness
shall be determined.

WATER PERMEABILITY ; EN ISO 811:2018

Hydrosatic Head Tester, Textest marka Fx 3000 model

Temperature of water10.°C. Pressure increase ratio 10 mbar/dk.
Performed in the conditioned room (20£2°C-65%=4)

RESULT REQUIREMENT
Sample | 1876.8 mm S8 >200 mmSS
Sample 2 1632.0 mm S8
Sample 3 1662.6 mm S8
Sample 4 1550.0 mm S8
Average 1668.7 mm SS

Page3 /8




Gen.f156-2/03

EKOTEKS LABORATUVAR ve GOZETIM
HIZMETLERI A 8.

20018421
ing
06-20
TEST RESULT
TRAPEZOIDAL TEAR STRENGTH
Clause: 4.7.Trapezoidal Tear Resistance TS EN ISO 9073-4:2002(%)
Instron 5969 Speed:100£10 mmymin, Gauge length:Sem
The average results are given for width and length direction of five samples,
2 pre-tension applied
Performed in the conditioned room. (20=2°C - 65% =4)
ULT CLASS
Width J0.0N 1
Classified according to
the Table-4
Length 458N
Table-4 Classification of Trapezoidal Tear Resistance
Class Tear Strength
3] >160 N
] >100 N
4 =60 N
3 =40 N
2 >20 N
1 =10N
TENSILE STRENGTH
Clause 4.9.Tensile Strenght EN 1SO 13934-1:2013
Instron 3968 (Lond: 50 kN, Strip Method.
Speed: 100 mm/mint 10, Gauge length 200 mm,
Pre-load was not applied, Without wetting samples.
The sverage results are given for width and length direction of five samples.
Performed in the conditioned room (20£2°C-65%<=4).
RESULT CLASS
Width 51.8N |
Classified according to
the Table-5
Length 853N

Table-4 Classification of Tensile Strenght

Class Tensile Strength

6 1000 N

=500 N

=250 N

>100 N

=60 N

i | ol [ L | e | E

=30M
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TEST RESULT
REPELLENCY TO LIQUIDS

HIZMETLERI A.S.

Clause 4.12 Repellency to Liquids (EN IS0 6530:20035)

When tested in seeordance with EN IS0 6530 for repellency to the liguid chemicals given in Table -9, the material shall be classified

According to the levels performance in given Table-10 for each chemical tested.

Use those liquids against which protection is required, water is also cenvenient and safe liguid for general screening purposes,

Performed in the conditioned room (20£2°C-65%=4),
For each test liquid jeut six test specimens of (360+2)mm by (235+3)mm from the sample.

Chemicals shall be of analytical purity grade.

Discharged the test ligquid (10cm 3) within (10=1)s

20018421~
ing

06-20

Table-9 List of reference chemicals for absorption ,penetration and repeilency testing

Chemical Concentration weight % Temperature of chemical
f£2°C)
Sulfuric Acid (H2504) 30 20
Sodium Hydroxide (NaOH) 10 20
o-Xylene Undiluted 20

Table 10- Classification of Repellency lo liquids

Class Repeliency Index (ig)
3 > 90 %
2 >80 %
1 =70 %

Clause 4.13 Resistance to penetration by liquids (EN ISO 6530)
Table 11- Classification of Resistance to penetraticn by liquids

Class Penetration Index (Ip)
3 < 1%
2 <5%
1 <10 %
RESULT
Chemical Concentration Ip Class Iy Class
waight %
Sulfuric Acid 30 < 1% 3 > 90% 3
(H2504)
Sodium 10 <1% 3 > 90% 3
Hydroxide
(NaOH)
o-Xylene Undiluted < |% 1 > 80% 2

Ipiindex of penetration
T2 midex of repellency
Iy 2 mdex af absarbtion

* Classification could not be made because the values in the table in the standard are not appropriate.
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TEST RESULT
SEAM STRENGTH-GRAB METHOD
Clause 5.5 Seam Strength 1SO 13935-2: 2014
Jaw Speed: 3045 mm/min, Gauge Length: 100 mm=1 mm.
Seam Type : 301, 100 % Polyesier core-spun sewing-thread was used.
SkN. load was applied.
The average results are given for width and length direction of five samples.
Performed in the conditioned room{20+2°C-65%+4)
Seam Strength (N) Failure Requirement
Width 109.8 FTi 3
Length 7682 FTJ Classified according to the
Table-13
FTJ :  Fabric Tear At The Jaw
Table 13- Classification of Seam Strength
CLASS Seam strength

6 >500 N

] >300N

4 >125N

3 >75N

2 =50 N

1 *30N
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TEST RESULT
PUNCTURE RESISTANCE
Clause 4.10.Puncture Resistance EN 883 (%)
Performed in the conditioned room(20£2°C-65%4)
The aversge results are given four samples,
SAMPLE PUNCTURE RESISTANCE REQUIREMENT
RESULT (N)
1 249
2 26.0 3
3 29.3 Classified according to the Table-
4 239 6
Average Result 26.0
RESULT CLASS
260N
Table-4 Classification of Puncture Resistance
(Tablo-6)
Class Puncture Resistance
6 >250 N
5 >150 N
4 >100 N
3 >50 N
2 10N
1 >5N
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TEST RESULTS

Test Method: BS EN 22810: 2008 (Surgical drapes, garments and fresh air clothes used as medical devices for patients,
hospital staff and equipment - Test melhod for determination of resistance lo wet bacterial permeability) (%)

A test sample is placed on the agar plate on a rotating disc. Bacteria carrier material and coating film are placed on the
test sample and all parts are fixed on the disk. A finger is placed on the test sample 1o apply a certain force (3N + 0.02).
The finger moves on the test sample over the entire surface of the agar within 15 minutes. § studies are carried out for 15
minutes. 6. The study is repealed by inverting the sample.

Sample amount; 5 pieces 23x25cm2
Carrier Material: 30 pm thin, 25x25cm2 Polyurethane Film
Coating Material: 25x25cm2 HDPE Film
Microorganism: Staphvlocoecus aureus ATCC 29213
Bacterial Concentration (kob / ml); 1-4x104 kob / ml
Incubation Conditions: (36 +1)"° C 48 hours
RESULTS
Breakthrough time, t Number of Populating Bacteria Penetration Rate
min {efu)
15 X, 0 Reums 0
30 X, 0 Reumz 0
45 Xa 0 Reums 0
60 Xa 35 Rouma 0.06
75 Xs 45 Reyms 0.15
rd 457
T 541
s X5: Number of colonies growing n 5 paralle! petri in the same sample
Z: number of colonies growing in the sixth pefri dish
TXie b Mo+ Xt Mot Z
Rewsni = XUT
Rewna = (X2 + X1UT
Reuwa = (X3 + X2 + X1IVT
Rouwe = (X4 + X3 + X2+ X 14T
| Rouis™ (X5 + X4 + X3 + X2 + X9)/T
EVALUATION
Result Class (*)
45 <ts60 4
(") BS EN 14126:2003 Protective Clathing —Performance requirements and tests methods for protective
clothing against infective agenis
Class Breakthrough time, t
min
(5] t=75
5 60<t=75
4 45 <t= 860
3 30<t=45
2 15<1s30
1 < 15 min
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Ntertek

Total Quality. Assured.

TEST REPORT

Page1of3
REPORT NUMBER :
APPLICANT NAME :
ADDRESS ;
Attention :
— .
SAMPLE DESCRIPTION : Dne sample of blue coated nen-woven gown
DATE IN : 22 June ,2020 { 08:12:00)
DATE OUT : 5 August ,2020
END USE : SURGICAL GOWN
REFERENCE : MEDICAL GOWN
FIBER COMPOSITION : Mot Given
PROVIDED CARE LABEL : Mot Given
SAMPLE
TEST 1
Lint And Other Particies Generation In The Dry State (f) P

P = MEETS BUYER' S REQUIREMENT [ F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL
CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE [/ LS = LACK OF SAMPLE / NC = NO COMMENT / | =
INCONCLUSIVE [ # = S8EE RESULT / NF = NEEDS FURTHER TESTING [/ A = ABSENT / M = MARGINAL ACCEPT [ SD = SEE
DETAILS ENCLOSED / F&: FURTHER STEPS

Thig répent (including any enclosures and attachmonts) are proparad for the cxclusive uso of the Customer(s) named in the report and solely Tor the purpose for which It s
provided and on the basis of instructions and information and/or materials suppled by Intertek’s Customer, The test results ralate only to the specific items tested and are not
intended to be A recommendation for any particular course of action, Customer is responsible for acting 4% it sees it on the basis of such results. Uniess Intertek provide
EXPTESS prior writen consent, no part of this report should be reproduced, distribuied or communicaied o any third party, nor could it be osed for PR activities. Interiek do
nat accept any Rability i this report (s used for an afernative purpose from which it is intended. nor do Intertek owe any duty of care to any third parly in respect of this
report. Except where explicitly agreed (0 writing, all work and services performed (S governed by Intertek Standard Terms and Conditiens of Service which is available on
reguest or can be oblained at hitpaiwww.intertek.com/terms. Testing reports withoutl signature are not valid. The sample has been provided by the customer and the rasults
apply 1o the sample as recedved, Sample information s supplied by the customer. Unless otherwise requested. this laboratory applies shared risk decision rule.

Asli EGILMEZ lsmail AVCIOGLU
Customer Care Execulive Textile Laboratory Acsistant
Manager

Intertek Test Hizmetleri A.S.
Merkez Mahallesi Samayi Cad, No, 23 Altindog Plaza Yentbosna-34147 ASTANBUL
Phome : 90 212 496 46 46 Fax: +90 212 452 80 55
el = interteleg irkivedmeeriek com
http: fwww.intertek-turkey.com

0T REABEL RO
200077690




Intertek

Total Quality. Assured.

RESULTS Page 2 of 3
REPORT ' TURT200077890 5 August 2020
Medical

Test Method Results Requirements

Lint And Other Particles Generation In The Dry State (1)

EN IS0 9073-10:2004 [dt ISO 9073-10:2003
EN IS0 9073-10:2004, Size Of Particles Counted: 3pm~25um

Material |

Coefficient Of Linting loge Requirement

A Face

1 2.1

2 24

Coefficient Of
Linting log.<4.0 ~

1 21

2 25

3 24

4 :

5 =

{$)The test was subcontracted to Intertek UK
* Client Requirement
Remark: Test according to client requirement when sample is not enough.

Intertek Test Hizmetleri A.S.
Muerkes Mahallesi Sanayi Cad No,23 Altindag Plaza Yenibosua-34197 ASTANBUL
Phome - +90 212 496 46 46 Fox: +90 212 452 80 55
e-mnil ;- intertekeg turkived@mterisk, com
hitp:www. intertek turkey.com
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RESULTS Page 3 of 3
REPORT :TURT200077690 5 August 2020

## END 5 F TEST REPORT ##

Intertek Test Hizmetleri A.S.
Merkes Mahallesi Sariayi Cad. No.23 Altindag Plaza Yenibosua-34197 ASTANBUL
Phone : 00212 496 46 46 Fur: 400 212 452 80 55
e-mait - inertckeg turkye(@inisrck com
http:/fwww.intertel-turkey.com




